## **Product Monograph Information**

## SOLVET

Telephone:	1-403-456-2245
Toll-Free:	1-877-456-2755
Fax:	1-403-271-2920
Website:	www.solvet.ca
Email:	info@solvet.ca



Every effort has been made to ensure the accuracy of the information published. However, it remains the responsibility of the readers to familiarize themselves with the product information contained on the Canada product label or package insert.

## AVL ELECTROLYTE CONCENTRATE

Concentrated Oral Electrolyte Solution Veterinary Use Only DIN: 02384655

WARNINGS: Keep out of reach of children.

ACTIVE INGREDIENTS: Each 60 mL contains:

Sodium Chloride	5.9 g
Calcium Chloride	230 mg
Magnesium Chloride	300 mg
Sodium Acetate	3.8 g
Potassium Acetate	1.0 g
Dextrose Monohydrate	27.0 g

**INDICATIONS:** As an aid in the treatment of dehydration and electrolyte imbalance in cattle, swine and poultry.

**DOSAGE AND ADMINISTRATION:** For oral use only. Mix 60 mL AVL ELECTROLYTE CONCENTRATE to 940 mL of water. This will provide 1 litre of a balanced electrolyte solution for replacing losses associated with diarrhea and other debilitating conditions.

**Cattle and Swine**: Administer 20 mL/kg of body weight of freshly prepared solution, twice a day for 5 days or until the feed consumption returns to normal and the effects of dehydration disappear, or as recommended by the veterinarian.

**Poultry**: Administer ad libitum for 5 days or as recommended by the veterinarian. Prepare the volume that will be consumed in a 24 hour period. Use as the only source of drinking water.



## **Product Monograph Information**

When administered as directed, the solution provides approximately:

Na+	147.3 mEq/L
K+	10.2 mEq/L
CI-	111.4 mEq/L
Mg2+	6.3 mEq/L
Ca2+	4.1 mEq/L
Acetate	56.5 mEq/L
Dextrose	136.2 mMol/L

**CONTRAINDICATIONS:** Do not use in cases of upper gastrointestinal obstructions or in moribund animals.

**CAUTIONS:** Prepare fresh solutions daily. Discard unused portion. Additives may be incompatible. Discontinue administration if adverse reaction occurs.

STORAGE: Store below 25°C. Keep from freezing.

**PRESENTATION:** 4 Litre

**PRODUCT CODE:** ESC4

